



Test Report

NO.: CSZ160517043

Date: 2016-05-18

Page 1 of 2

Applicant : Kanou Technology (Shen zhen) Co.,Limited

Address : 4 floor,No.70,Xintian Blvd,Fuyong Street Office,Bao'an District,Shenzhen,China

Sample information

Sample name : Gelivable Etching AG Glass

Model : /

Item/Lot No : /

Material : Float Glass

Buyer : /

Supplier : /

Manufacturer : /

Receiving Date of Sample : 2016-05-17

Testing period : 2016-05-17 to 2016-05-18

Testing Requested : As specified by customer, to determine Mons' hardness analysis.

Testing Method :

Testing Item	Testing Method	Measuring instrument
Mons' hardness	EN101-1991	Mons' hardness tester

Testing Results : Please refer to next page.

Reviewed by Spark

Approved by Henry

Approved Date: 2016-05-18



Test Report

NO.: CSZ160517043

Date: 2016-05-18

Page 2 of 2

Test Results:

Sample name	Testing Item	Results
Gelivable Etching AG Glass	Mons' hardness	5.5

Note:

Photo Of the sample



---End of Report---